
  

CITY OF POMPANO BEACH, 

FLORIDA 

 

PROFESSIONAL CONSULTING AGREEMENT 
 

with 

 

CAROLLO ENGINEERS, INC. 
 

      
 
 
 

 
 

 
 
 
 
 
 
 
 

CONTINUING CONTRACT FOR CIVIL ENGINEERING 

SERVICES FOR VARIOUS CITY PROJECTS E-20-20 

 

 

 

 

NotaryCam DocID:6000711fa779861141fdbc20

S































CITY OF POMPANO BEACH 
REQUEST FOR LETTERS OF INTEREST 

E-20-20

CONTINUING CONTRACT FOR CIVIL ENGINEERING 
SERVICES FOR VARIOUS CITY PROJECTS 

RLI OPENING: July 30, 2020 2:00 P.M. 
VIRTUAL ZOOM MEETING 

Exhibit A - RLI E-20-20 & Consultant's Proposal



June 30, 2020 

CITY OF POMPANO BEACH, FLORIDA 

REQUEST FOR LETTERS OF INTEREST 
E-20-20

CONTINUING CONTRACT FOR CIVIL ENGINEERING SERVICES FOR VARIOUS CITY 
[...]
groundwater monitoring reports, data base 
system development and maintenance, RIB 
design and system expansion, hydraulic and 
groundwater modeling, RIB flow manage-
ment, preparing renewal applications to the 
FDEP of the operational permit, and prepar-
ing renewal applications to the water man-
agement districts of the consumptive use 
and water use permits. 

 Project manager and Engineer of Record 
for the Water Conserv II Reclaimed Water 
Turnout 3T-03, Orange County, Florida. De-
sign and construction-phase services for the 
construction of a Water Conserv II 20-inch 
turnout to provide reclaimed water for the 
Waterleigh residential development of west 
Orange County’s Horizon West community. 
Design of the facilities included site work, 
aboveground piping, an aboveground me-
ter assembly for the existing supplemental 
well co-located on the site, 500 LF of under-
ground 24-inch piping, and tie-in to existing 
infrastructure. Supervised preparation of 
construction plans and specifications, and 
cost estimates. Coordinated full-time field 
inspection, served as Owner’s Engineer dur-
ing construction, and supervised shop 
drawing review and RFI response.  

 Heller Brothers Boulevard water mains 
(potable, wastewater, reclaimed water), Polk 
County, Florida. Responsible for the QA/QC 
review of the alignment study and design of 
approximately 6,700 LF of 8-inch water 
main, including a jack and bore crossing of 
US 27; approx. 5,200 LF of 8-inch and 1,000 
LF of 6-inch wastewater force main; and ap-
prox. 6,700 LF 8-inch reclaimed water main.  

Exhibit A - RLI E-20-20 & Consultant's Proposal



 

 
 

 

Education 
BS Engineering 
Technology, University of 
Central Florida, 1991 

Licenses 
 

Certification 
Envision Sustainable 
Professional 

Professional 
Affiliations 
North American Society 
for Trenchless 
Technology  
American Water Works 
Association  
Construction 
Management Association 
of America  
 

Manuel Garcia  
Manuel Garcia has 30 years of experience with a broad-based background in civil and 
environmental engineering projects.  Project manager for multiple projects related to 
water resources engineering consulting services contracts municipal clients.  Design ex-
perience includes site civil design, stormwater management, reclaimed water system de-
sign, water supply systems, and pipeline systems. Additional experience includes rapid 
infiltration basin design, remedial action plan design, groundwater monitoring planning, 
contamination assessment review, contaminant fate and transport modeling, groundwa-
ter modeling, infiltration gallery design and modeling, and treatment system design and 
integration. Experienced in Construction Management and Administration for these 
types of projects.   

Relevant Experience  
 Task manager for the Blue Diamond 
Lake Golf Center, Winter Garden, Florida. 
Responsible for Design and Environmental 
Resource Permitting for a 150 acre site in-
cluding stormwater management system 
and permitting and golf course elements.  

 Task manager for the Water Conserv II – 
Reclaimed Water Main Extension to Ston-
eybrook West, City of Orlando and Orange 
County Utilities, Florida. Manager for a 
15,000 LF pipeline extension of the Water 
Conserv II reclaimed water distribution sys-
tem to serve Stoneybrook West. Responsi-
ble for The Water’s shop drawing review, 
RFI response and field inspection.  

 Task manager and project engineer for 
the Water Conserv II Reclaimed Water Facil-
ities Expansion Design, City of Orlando and 
Orange County Utilities, Florida. Provided 
engineering design and construction ser-
vices for the reclaimed water irrigation and 
aquifer recharge facilities. Services have in-
cluded design and design/build of the 
transmission and distribution mains; water 
distribution system hydraulic modeling; 
rapid infiltration basin (RIB) design and sys-
tem expansion; assisting in the design/build 
assignment for distribution piping manifold; 
hydraulic modeling and RIB flow testing.  

 Project engineer for the Water Conserv II 
– Addition of Turnout 8T-10, City of Orlando 
and Orange County Utilities, Florida. Pro-
vided fast-track design/build services for the 
installation of a Water Conserv II reclaimed 
water turnout for the City of Winter Garden. 
Assisted with the selection of contractors; 

assisted Owner’s Engineer during construc-
tion, and prepared shop drawing review, RFI 
response/part-time field inspection.  

 Task manager for the Water Conserv II – 
RIB Site 2 Design and Construction, City of 
Orlando and Orange County Utilities, Flor-
ida. Manager for civil engineering design of 
facilities expansion for the Water Conserv II 
reclaimed water system at new Rapid Infil-
tration Basin (RIB) Site 2 including site work 
and distribution piping system design. Re-
sponsible for preparation of construction 
shop drawing review, RFI response and part 
time field inspection.   

 Project manager for the C-44 Reservoir 
Storm Water Treatment Area Construction 
Management, SFWMD Indiantown, Florida. 
Technical and overall financial performance 
of the project. The C-44 project is part of 
the Comprehensive Everglades Restoration 
Plan, which provides a framework and guide 
to restore, protect and preserve the water 
resources of central and southern Florida, 
including the Everglades.  

 Project engineer for the Water Conserv II 
– RIB Site 2 Expansion, City of Orlando and 
Orange County Utilities, Florida. De-
sign/build services for the RIB expansion of 
Water Conserv II’s RIB Site 2. Civil engineer-
ing design of facilities expansion at RIB Site 
2 including site work, stormwater design 
and analysis, and ecological impacts. Pre-
pared construction plans and specifications, 
and cost estimates. Provided assistance with 
the selection of contractors; assisted 
Owner’s Engineer during construction, and 
prepared shop drawing review, RFI response 
and part-time field inspection.  

Exhibit A - RLI E-20-20 & Consultant's Proposal



 

 
 

 

Education 
Master of Civil 
Engineering, North 
Carolina State University, 
2008 
BS Civil Engineering, 
University of North 
Carolina at Charlotte, 
2003 

Licenses 
Professional Engineer, 
Florida, North Carolina 

Professional 
Affiliations 
American Water Works 
Association 

Chris T. Reinbold, P.E. 
Chris Reinbold, a vice president with Carollo, has 17 years of experience that includes 
study, design, permitting, and construction administration services for treatment 
plants, pumping stations, pipelines, and chemical systems. His continual focus for cli-
ents is to seek additional value, savings, or other operational enhancements on each 
project. 

Relevant Experience 
 Project manager for the City of Sunrise, 
Florida, Inverrary Bridge Forcemain Reloca-
tion. Design and construction management 
services for the removal of the existing 
forcemain and a new relocated pipeline that 
includes an aerial canal crossing. Project in-
cludes hydraulic modeling, permitting, and 
bidding services. 

 Project engineer for the City of Concord, 
North Carolina, Sludge Handling Facilities 
project at the Coddle Creek WTP. Project in-
volved designing sludge handling facilities 
that included a dewatering centrifuge build-
ing for a 12-mgd water treatment plant. The 
project was schedule-driven (designed and 
bid in 4 months) and included evaluating 
mechanical dewatering technologies prior 
to designing the selected alternative, gravity 
thickener, and sludge pumping systems. Re-
sponsibilities included site layout and de-
sign, piping, grading, erosion and sedimen-
tation control, and storm water collection 
system upgrades. 

 Project manager for the City of Sunrise, 
Florida, Sawgrass Water Treatment Plant 
membrane replacement, acid modifications, 
ion exchange (IX), and other improvements. 
This project includes two bid packages. The 
first is to replace the nanofiltration mem-
brane elements for the existing 24-mgd 
treatment plant and demolish and replace 
the sulfuric acid pumps. The second is to in-
stall an oxidation, pre-filtration, and IX sys-
tem to treat surficial aquifer water for iron, 
control color, and reduce organics. This 
treatment train is separate and parallel to 
the existing membrane filtration train. Fol-
lowing degasification of the membrane per-
meate, the IX treated water will be blended 
with it to optimize finished water hardness 
and alkalinity. The City will experience cost 
savings (through power and chemical re-
duction), reduced distribution system 

maintenance, increased water use, and im-
proved overall finished water quality. 

 Design manager for the City of Sunrise, 
Florida, Springtree Water Treatment Plant 
Sodium Hypochlorite Tank Replacement, 
Reverse Osmosis Water Treatment Plant, 
and Controls Building and High Service 
Pump “A.” The project was executed as 
three separate bid packages. The first was to 
replace four 15,000-gallon each sodium hy-
pochlorite tanks on an accelerated schedule. 
The second was to prepare a procurement 
bid package and then general construction 
bid package including the design of 3 mgd 
of reverse osmosis treatment, with 1.5 mgd 
to be procured and installed in the first 
phase, at the existing 24-mgd Springtree 
Water Treatment Plant. The reverse osmosis 
design included conversion of an ASR well 
to a Floridan aquifer production well, sand 
strainers, cartridge filters, two-stage reverse 
osmosis treatment, degasification, air quality 
control scrubbers, clean-in-place system, 
and chemical systems. The third bid pack-
age included the addition of a new plant 
controls building, new 12-mgd high service 
pumping station, and miscellaneous re-
newal and improvements to the existing 
softeners. 

 Staff engineer for the Central County 
Water Reclamation Facility Expansion pro-
ject, Sarasota, Florida. Project included up-
grading electrical service, replacing the ex-
isting manual bar screens; converting brush 
aerators to fine-pore diffused aerators; de-
signing a new 80-foot diameter secondary 
clarifier; upgrading the RAS/WAS pumping 
stations, deep-bed filter units, and methanol 
feed system; and designing a new opera-
tions and maintenance building. Design re-
sponsibilities included upgrading the solids 
storage tanks by adding a mechanical de-
cant mechanism and piping connection for 
mobile belt filter press dewatering by a con-
tact operator. 

Exhibit A - RLI E-20-20 & Consultant's Proposal



 

 
 

 

Office Location 
Coral Gables, FL 

Education 
BS Mechatronics 
Engineering, Assiut 
University, 2012 
Training, Earthwork 
Construction Inspection - 
Level 1, Florida 
Department of 
Transportation CTQP 
Training, FDOT Concrete 
Field Inspector, Florida 
Department of 
Transportation CTQP 

Certification 
Concrete Field Testing 
Technician, Grade I, 
American Concrete 
Institute, 2018 
 

Mina H. Tawadros 
Mina Tawadros is a project engineer with over 4 years of experience in civil 
engineering water and wastewater industry. Most of his experience in field 
inspections and design. 

Relevant Experience 
 Project engineer for designing the City 
of Sunrise, Florida, Pine Island Road Force 
Main Replacement. The project replaced the 
existing asbestos-cement (AC) sewer flow 
meter, which runs from the C-13 canal to 
NW 44th Street, east to Springtree Drive, 
and south along Springtree Drive into the 
wastewater treatment plant.  

 Project engineer for the City of Sunrise, 
Florida, Sawgrass WTP Pipe Gallery 
Improvements Design. This project consists 
of repairing and replacing multiple 
components of the existing nano-filtration 
treating system such as couplings, valves, 
pumps, and piping. 

 Project engineer for the City of 
Pembroke Pines, Florida, WTP Valve 
Insertion Design.  

 Project engineer for the ongoing design 
of the City of Boynton Beach, Florida, 
Silverwood Force Main Replacement. 

 Project engineer for the ongoing design 
effort of the Inverrary Bridge Forcemain 
Relocation for the City of Sunrise, Florida. 

 Field inspector/engineer/assistant 
project manager for the City of Sunrise, 
Florida, Sawgrass WTP Degasifier Media 
Replacement. This project consists of 
replacing the media for all four existing 
degasifiers which are part of the nano-
filtration treatment system. 

 Field inspector/engineer for the City of 
Delray Beach, Florida, WTP Upgrades and 
Improvements. Refurbishment and general 
maintenance of multiple components of the 
existing treatment system, such as clarifiers, 
filters, and chemical tanks. 

 Field inspector/engineer for the City of 
Sunrise, Florida, Southwest Wells 
Replacement. The project consists of 
replacement of Well Nos. 1 and 3 at the 
Southwest Water Treatment Plant. 
Demolition, decommissioning, and 
abandonment of the existing wells; 

construction of two new wells with well 
pumps, underground utility piping; and all 
related EI&C components.  

 CMS inspector for the South Florida 
Water Management District, Florida, S-5a 
Pump Station Repowering and Automation 
as a subconsultant. Rehabilitation of chain 
drives, overhauling of the six existing 10-
cylinder opposed piston engines, electrical 
upgrades as part of the overall station 
refurbishment, and control system upgrades 
for automatic operation of station systems.  

 Project engineer for designing the 
Florida Keys Aqueduct Authority, Florida, 
Grassy Key Transmission Main Replacement. 
Construction of a 30-inch C200 spiral weld 
steel potable water transmission main, 
including installation of transmission main 
isolation valves, line stops, master meter 
vaults, meters, PRVs, combination air valves, 
abandonment and demolishment of the 
existing vaults and sections of the existing 
pipelines and potable water distribution 
system connections. 

 Project engineer for designing the 
Florida Keys Aqueduct Authority, Florida, 
CR-905/Highway US-1 Pipeline Crossing. 
Construction of an 18-inch DIP, 16-inch DIP 
and 16-inch steel potable water transmission 
main near David C Ritz BPS. Installation of 
transmission main isolation valves, air 
release valve, PRV, valve and meter vaults, 
water main system connections, and 
facilities. A surge mitigation system was 
installed at the meter building near the 
entrance to Ocean Reef development. 

 Field inspector/engineer for the City of 
Sunrise, Florida, Sawgrass WTP Ion 
Exchange and Improvements. Construction 
of a new oxidation, pre-filtration, and ion 
exchange treatment system as well as a 
cleaning system for the existing degasifiers. 
Also included are the related EI&C 
components and a new ammonia analyzer 
and coating two existing ground storage 
tanks.  

Exhibit A - RLI E-20-20 & Consultant's Proposal



 

 
 

Education 
BS Chemical Engineering, 
West Virginia University 
Institute of Technology, 
2016 
MS Environmental 
Engineering, Manhattan 
College, 2018 

Licenses 
Engineer-in-Training, 
Florida 

Professional 
Affiliations 
American Water Works 
Association 
Water Environment 
Federation 
 

 

Eduardo G. Torres, E.I.T. 
Eduardo Torres joined the Carollo team in 2019. He possesses a Master’s degree in 
Environmental Engineering with a focus on Environmental Process Engineering. His 
background is primarily in wastewater and water treatment processes.

Relevant Experience 
 Project engineer for the City of Margate, 
Florida, Design Services for the East WWTP 
Upgrades. The project will enable the East 
WWTP to greatly increase capacity, enhance 
long-term reliability, and provide treatment 
flexibility. The improvements include: 

• Upgrading the influent flow control 
valves for automated control. 

• Adding a magnetic flow meter on 
the raw influent piping to the East train 
for redundancy. 

• Replacing the 6-mm influent drum 
screen with a 3-mm influent drum 
screen and the existing surface aerators 
with more efficient, medium-bubble dif-
fusers and associated blowers and air 
piping. 

• Adding integrated fixed film media 